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2004 IC
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213.6KP|214.5KP[215.9KP 11 BS IC 9
Pamalg/cm’] 148| 186| 146 162 149 153 126 132 170 112 108 132] 136
Wop[%] 241 143| 256 198| 252 | 245 385| 346 179| 430| 493| 328]| 300
w [%] 392 | 320| NP 553 578 355| 327| 705| 625 530]| 588 | 669 | 647 | 54.7
Wp[%] 2211 209 | NP 255 30.0| 284 237 | 427 401 322| 388 375]| 401 310
P 1711 111 | NP 298| 27.8 71 108 278 224] 208| 200 294 | 246 | 237
Fc(%) 390| 270 253 470| 647 | 420 147 | 73.0| 855| 407| 497| 584 | 393| 626
w[%] 269| 196| 36.1| 223| 402| 66.1| 310 279 293]| 300 31.7| 466| 271| 359
[%] 95 95 95 95 - 90 - 90 90 90 - 93 90| 95.0
0.298 | 0.310 [ 0.570 |1 0.512 | 0.536 | 0.178 | 0.300 | 0.365 | 0.230 | 0.202 | 0.280 | 0.388 | 0.273 | 0.482
0.438 | 0.510 | 0.890 | 0.621 | 0.702 | 0.670 | 0.630 | 0.685 | 0.535 | 0.460 | 1.059 | 0.833 | 0.920 | 0.596
Sr(%) 835| 670 80.0] 857| 900 728 922 752 | 764 | 696 | 699| 720]| 70.0| 91.0
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CYCLIC STRENGTH OF ROAD EMBANKMENT SOILS

Kazuyori FUJIOKA and Susumu YASUDA

On October 23 in 2004, the Niigataken-chuetsu earthquake, of Magnitude 6.8, has ocurred. Road
embankment of the Kan-etsu Expressway slumped between Horinouchi IC and QOjiya IC. According to
the soil investigation conducted after the earthquake, lower part of the embankment was saturated. Then
cyclic torsion tests were conducted for some embankment soils to examine cyclic strength and shear
modulus after cyclic loading. Test results showed the cyclic strength and shear modulus of partially
saturated soil is greater than that of saturated soil. And the strength and shear modulus are affected by

plasticity index. And, under high cyclic shear stress, failure occurred even though the sample was not
saturated.



